

Reviewed Jan 2019.

Drug Name	Form	Strength	Quantity	Comments/brand name
Alfentanil	Injection	500 mcg/ml (2ml & 10ml amps)	10 amps	Rapifen
Dexamethasone	Injection	4mg/1ml	10 amps	(1ml Ampoule)
Dexamethasone	Oral SF solution	2mg/5ml	150ml x 1	(Brands include Dexsol)
Diamorphine	Injection	10mg	5 amps	
Diamorphine	Injection	30mg	5 amps	
Diazepam	Tablets	2mg & 5mg	2 x 28 x 2mg 2 x 28 x 5mg	
Glycopyrronium Bromide	Injection	200 mcg/ml (1ml amps)	5 amps	
Haloperidol	Injection	5mg/ml (2ml amp)	10 amps	1ml amp
Hyoscine Butylbromide	Injection	20mg/ml	10 amps	Buscopan
Levomepromazine (also known as Methotrimeprazine) (This replaces cyclizine)	Injection	25mg/ml	5 amps	Nozinan £1.85/ 1ml amp
Lorazepam	Tablets	1mg	28 tabs	To be used off license Sublingually
Metoclopramide	Injection	10mg/2ml	10 amps	
Midazolam	Injection	5mg/ml (10mg/2ml amps)	5 amps	See footnote
Morphine	Injection	10mg/ml	10 amps	
Morphine	Injection	30mg/ml	10 amps	
Oramorph	Oral Solution	100 mg/5ml	2 x 30ml solution	Oramorph (morphine oral solution)
Oxycodone	Injection	10mg/ml	10 amps	Oxynorm
Oxycodone	Oral Solution	5mg/5ml 10mg/ml	250ml solution 120ml solution	Oxynorm
Saline	Injection	10ml	20 amps	
Ranitidine 50mg/2ml	Solution for Injection and Infusion	50mg/2ml	5 amps	Added Jan 2019
Water for injection	Injection	10ml	20 amps	

NB. When dispensing Midazolam Injection 5mg/ml (10mg/2ml amps) please ensure that use is for palliative care and clearly labelled.